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Report No.: KN-2502-0397-A
Applicant Company: Ningbo Langchi New Materials Technology Co., Ltd.
Address: No. 59 Lixin Road, Zonghan Street, Cixi City, Zhejiang province
Sample Description: Single-Layer Flame Retardant Hose/Flame Retardant Polyurethane
Model: LCFRPU
Source of Sample: SUBMITTED BY CLIENT.
Test Item: Burning Test (UL94 VO0)

Date of Sample Received: Feb. 27, 2025
Date of Testing: Feb. 27, 2025 to Mar. 03, 2025

Date of Report Released:  Mar. 04, 2025
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Declaration

1. The report is invalid without authorized stamp;

2. The report is invalid without the signatures of reporter/main testing,
verifier and approver;

3. The report is invalid if altered;

4. The report shall not be partly reproduced except in full without
laboratory approval;

5. Copies of this report are invalid without authorized stamp;

6. The result is only valid for the test sample;

7. This report is for internal use only such as internal scientific research,
education, quality control and product R&D.
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The test results are listed as below:
Afterflam | Afterflam Afte_rglo
. . w time Cotton
e time e time Afterflame o
after the indicator
. after the | after the afterglow of -
. Specimen . second ignited by
Specim . first 10s second ti+tz | tot+ts up to the h
thickness 10s . flaming Result
en No. . flame 10s flame (s) (s) holding .
(mm /in.) . o flame particles or
applicati | applicati applicati clamp drop
on (t1) on (t2) on (ts) (YES or NO) (YES or NO)
(s) (s)
(s)
1 3.2/1/8 0 1.0 0 1.0 | 1.0 NO NO
VB 50W
Flame 2 32/1/8 0 2.0 0 20 | 20 NO NO
3 3.2/1/8 0 1.0 0 1.0 | 1.0 NO NO V-0
4 3.2/1/8 0 1.0 0 1.0 | 1.0 NO NO
5 3.2/1/8 0 0 0 0 0 NO NO
Materials Classification according to VB test:
Criteria conditions V-0 V-1 V-2
Maximum afterflame time for each individual specimen t1 or t2 <10s | =30s <30s
B ;Zﬁltsﬂerﬂame time of any condition set t1 plus t2 for the 5 specimens <50s | <250s | <250s
c Maximum afterflame p_Ius _afterglow time for each individual specimen after <30s | <60s <60s
the second flame application (t>+t3)
D |Afterflame or afterglow of any specimen up to the holding clamp NO NO NO
E |Cotton indicator ignited by flaming particles or drops NO NO Yes

NVC = Non-Vertical-Classification: any material that cannot pass V2 classification in a VB test.
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Test photo
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-End of report-
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